wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 128
1
1 Jy 105,
875 M 875!
0 L i [ e N N e ST L LM EAK(UMI)
52, A ‘mz‘yn L u"y.“w 5! N LAk oty
st N
3, - ettt
17. 1
Peak
5350 5396. 5442, 5488. 5534, 5580
requency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9120D-1522 240328 HORTZONTAL Site : E3CHIG-AY
- Rei:1000.000K5z VBH: 3009, 008kH SKT:Auto Condition: PEAK(UNIT) 3m 9126D-1522 246328 HORTZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg B E———.
1 544223 5496 74.00 -19.04 40.41 32.00 11.46 29.7L 0.0 200 385 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5462.01 54.93 68.20 -13.27 40.36 32.80 11.48 29.71 Q.08 280 385 PEAK 1 5380.00 111.88 ------ ------ 97.22 3288 11.62 29.76 0.08 200 385 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 875
0.0 /‘/J 70.0
AVG_54
pre L.
g e
30 4 e
p——
17! E
Avg
5350 5396. 5442, 5488, 5534, 5580 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.45 44,27 54.80 -9.73 29.70 32.80 11.48 29.71 Q.08 200  3B5 AVERAGE 1 5568.00 165.55 ------ ------ 99.89 32.88 11.62 29.76 .68 200 385 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105,005 4
10504/
HT.I: 1)
700 h . PEAK, BE(UN) B3
1
3,
17!
Peak Blank
5580 5647, 5654, 5691, 5728, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 574817 55.75 68.20 -12.45 40.29 33.50 11.81 29.85 .08 200 385 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 134 of 230

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
. Level (dBuVim) . Level(Buvm)
1225 1225
105, 1
10! {\/ 105,
875 ﬂ a5
0 L [ e E B N e SV L LM EAK(UMI)
52 . I 0 Mg A 521 " L\,WMN‘W"‘*“
AR A oY “ .
e
. o fton
17. 1
Peak
5350 5396. 5442, 5488. 5534, 5580
requency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site  : @3CHIG-HY )
Condition: PEAK_BE(UNII) B3 3n 9120D-1522_240328 VERTICAL Site : E3CHIG-AY
- RBA: 102D, 00Bkfz VEH: 3000, G0AKHT SHT:Auto Condition: PEAK(UNII) 3n 9126D-1512_248328 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg N EEEEEEEE—————.
1 451,89 53.75 74.00 -20.25 39.19 32.80 1147 2971 e.ee 207 42 PEAK Mz dBuV/m dBui/m  dB BV dB/m A8 A8 B om  deg
2 5466.84 52.43 68.20 -15.77 37.85 32.80 11.49 29.71 Q.08 287 42 PEAK 1 5380.00 106.08 ------ ------ 91.41 32.88 11.63 29.76 @.08 207 42 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105 1
75 875
0.0 V/J 70.0
~ AVG_54
pre L.
1 ﬂ_wmfw _/,H_,_,__'mr—— T |
340 350 e
——
17! E
Avg
5350 5396. 5442, 5488, 5534, 5580 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG6-HY Site + B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 240328 VERTICAL Condition: AVG_54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.45 43.85 54.60 -18.15 29.28 32.80 11.48 29.71 .8 267 42 AVERAGE 1 5568.00 100.78 ------ ------ 86.12 32.80 11.62 29.76 ©.00 207 42 AVERAGE
TEL : 886-3-327-0868 Page Number : C1l- 135 of 230

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
o e g )
5! MWL Y} " i Sty !
3,
17!
Peak Blank
5580 5647, 5654, 5691, 5728, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5768.93 54.55 68.20 -13.65 39.82 33.57 11.82 29.86 .8 267 42 PEAK
TEL : 886-3-327-0868 Page Number : C1l- 136 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 I 11 | | —— 1 ) e I 11 | ] I
o 1 L VG 5 a0 ! ) MG 54
" I | W,WNWMWMM T TR D W
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBw/ dB/m B B dB  m
1 11168.08 54.92 74.00 -19.88 64.79 38.78 16.44 65.64 @.63 300 27 PEAK
2 11168.08 43.51 54.00 -18.49 53.38 38.78 16.44 65.64 0.63 300 27 AVERAGE
3 16748.00 50.37 68.20 -17.83 56.78 38.24 20.44 65.73 0.64 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11l60.08 56.12 74.0@ -17.88 65.99 38.70 16.44 65.64 0.63 160 19 PEAK
1 1lled.08 42.91 54.00 -11.09 52.78 38.70 16.44 65.64 0.63 1o 19 AVERAGE
3 16740.00 50.17 68.20 -18.03 56.58 38.24 20.44 65.73 8.64 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C1l- 137 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G — e ]
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
— M-ﬂmﬂ—'w__ﬂ-ﬂ—"—“"' |
~18G
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1- 138 of 230




wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

1225
1
106,00~ 105
10! W‘\u\ 10!
875 w 875
0 i .. PEAK BE(UND. ) L e e o e T B EAK(UM)
7 HMNMNWMLN‘ T — 7 Y AR pratifndet
MWWWW‘"'
30 350
11 1.
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-1522_248328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : @3CH16-HY
Condition: PEAK(UNII) 3m 9126D-1522_246328 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.29 64.67 68.20 -3.53 49.28 3345 IL78 29.84 Q.08 200 237 PEAK 1 5708.00 167.28 ------ ------ 91.97 33.38 1175 29.82 .08 200 237 PEAK

1 oLevel [BuVim)

1225
875
70.0
AVG_54
o P |
R
36 T il
350 =
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 160.99 ------ ------ 85.59 33.38 1L.75 29.827 0.80 200 237 AVERAGE
TEL : 886-3-327-0868 Page Number : C1l- 139 of 230

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 W 105 :
75 \N\KA 875
9 r % BEAK BEND B (Ul T e T L EAK(N)
0 i i . Pr— 5! o |l
e ity
Lo .
350 350
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.87 61.15 68.20 -7.85 45.76 33.45 1L.78 29.84 .8 294 54 PEAK 1 5708.00 164,98 ------ ------ 89.67 33.38 1L.75 29.82 .00 294 54 PEAK
4o Level (dBuVim)
1225
105
10! 1
875
70.0
AVG_54
L. L —
——
[JE S
36 T ]
i G——
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG_54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 99.18 ------ ------ 83.84 3341 1176 29.85 .00 294 54 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
. VG § . V6!
y ety A ST PR Y SO TR y U S AL AT
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11460.08 43.94 74.00 -25.66 58.39 39.80 16.65 65.70 0.60 - -- PEAK 1 11460.08 45.51 74.00 -25.49 57.9% 39.80 16.65 65.70 0.60 - -- PEAK
2 11400.08 36.82 54.00 -17.18 46.27 39.80 16.65 65.70 0.60 - -- Average 1 11480.08 36.39 54.00 -17.61 45.84 39.80 16.65 65.70 0.60 - -- Average
3 17106.00 49.52 68.20 -13.68 54.63 38.20 20.84 64.73 0.63 - -- PEAK 3 17100.080 50.56 68.20 -17.64 55.67 38.20 20.84 64.78 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : Cl- 141 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G e e e
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
I N SO I | R e Sy |
~18G i i e R e
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Full RU_5500MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875!
700 1 Ly 700 PEAK(UNI)
52 o e A b 525 W
350 30
175 174
Peak
55 i M'”‘F,eq,,e,,cy :M“Z)wn‘ i 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.15 58.81 74.00 -15.19 44.24 32.00 1148 29.70 0.0 149 228 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.40 64,40 68.20 -3.80 49.82 32.30 11.49 29.71 0.8 149 228 PEAK 1 5500.00 109.72 ~----- --=--- 95.10 32.80 1153 29.71 0.00 149 228 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
875 875
0.0 70.0
AVG_54
525 52.5
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.95 49.08 54.60 -4.92 34.51 32.80 11.48 29.71 Q.08 149 228 AVERAGE 1 5508.00 163.44 ------ ------ 88.82 32.89 11.53 29.71 0.8 149 225 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

: C1- 143 of 230



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Full RU_5500MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875!
700 |- 700 PEAK(UNI)
1
5250 ST S ——— 523 TRR——"
350 30
175 174
Peak
55 i wn‘;,eq,,e,,mm,m‘ i 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545875 58.11 74.00 -15.89 43.54 32.00 11.48 29.7L 0.0 178 43 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546978 61.59 68.20 -6.61 47.01 3288 11.49 29.71 @.09 178 43 PEAK 1 5508.00 106.14 ------ ------ 91.52 32.80 11.53 29.71 @.80 178 43 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875
0.0 70.0
AVG_54
525 52.5
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.95 47.42 54.80 -6.58 32.85 32.80 11.48 29.71 . 178 43 AVERAGE 1 5508.00 98.54 ------ ------ 83.92 32.80 1153 29.71 @.00 178 43 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 144 of 230



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225
875 815
700 L] 00—l
L g Pt e prtabeitbe [ F—. hetar N
30 350
Peak 15 15
Avg 7000 9200, 11400, 13600, 7000 9200, 11400, 13600.
Frequency (MHz) Frequency (MHz)

Site * B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL

Linit Read  Ant Cable Preamp
Freq Level Line Margin Level Factor  Loss Factor Factor

Mz dBuv/m dBui/m  dB dBu/ dB/m  dB
1 1l@ee.08 43.35 74.00 -25.65 58.38 38.70 16.30 65.60 0.65
2 1l@ee.0 36.23 54.00 -17.77 46.18 38.78 16.30 65.60 0.65
3 16508.00 48.63 68.20 -19.57 55.75 38.48 20.20 66.36 .64

Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL

Linit Read  Ant Cable Preamp
Freq level Line Margin Level Factor Loss Factor Factor

MHz dBuv/m dBuv/m  dB  dBuv dB/m

1 1leee.0e 45.18 74.00 -25.82 58.13 38.70 16.30 65.60 0.65
1 11600.08 36.86 54.00 -17.94 46.81 38.70 16.30 65.60 0.65
3 16500.08 48.57 68.20 -19.63 55.69 38.40 20.20 66.36 0.64

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G e rr e o S amaa® el
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
At B AR R i I B ="
~18G e i
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial 26/0 RU _5500MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 105.0)
87.5 875!
700 ; 700 PEAK(UNI)
52 B\l ! bt gl 525
350 0
175 174
Peak
55 i wn‘;,eq,,e,,mm,m‘ i 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.30 62.85 74.00 -1115 48.28 32.00 11.48 29.7L 0.0 195 230 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546520 62.68 68.20 -5.60 48.02 32.80 11.49 29.71 Q.08 195 230 PEAK 1 5508.00 116.94 ------ ------ 182.33 3288 11.52 29.71 @.0@ 195 230 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
1 AVG_54
525 52.5
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.76 50.99 54.80 -3.81 36.42 32.80 11.48 29.71 Q.08 195 230 AVERAGE 1 5508.80 111.36 ------ ------ 96.75 32.80 11.52 29.71 0.80 195  23B AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1- 147 of 230



wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 125
1
105, f 105,
i75 s
00 T | (Y it N s N L L EAK(UNI
1
525 W g rh ettty sl 5! N RO S *
e
3%, 2 A Lt
17. 1
Peak
5350 5380. 5410.[ eqency Mlh)m. 5470. 5500 i 0, . 500, 5800 0
Frequency (MHz)
Site + @3CHI6-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-1522_240328 VERTICAL Site : E3CHIG-AY
- RE: 1000, 000Kz VEW: 3000 B0kH. ST <Auto Condition: PEAK(UNIT) 3n 91220-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 5457.25 57.43 74.00 -16.51 42.92 31.80 11.48 29.71 @.00 200 4 PEAK
2 5465.65 61.89 68.20 -6.31 47.31 32.88 11.49 29.71 @.ee 200 A PEAK

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5508.00 110.53 ------ ------ 95.92 3288 11.52 29.7L o.e@ 2600 4B PEAK
o Level {dBuVim)
1225
105
75 ﬂv
0.0 }
. ————
3,
17!
Avg Blank
5350 5380. 540, 5440, 5470, 5500
Frequency (MHz)
Site + B3CHIG6-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 240328 VERTICAL
+ RBH:1060.000kHz VBN:@.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5457.85 46.76 54.60 -7.24 32.19 32.80 11.48 29.71 .8 2600 40 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
31
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial 52/37 RU _5500MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225 i
1050 105.0)
87.5 875!
700 700 PEAK(UNI)
1
e i 52‘5 WW
350 30
175 174
Peak
55 i wn‘;,eq,,e,,mm,m‘ i 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545785 57.56 74.00 -16.44 42.99 32.00 11.48 29.7L 0.0 213 236 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5462.95 63.39 68.20 -4.81 48.81 32.30 11.49 29.71 @.8 213 236 PEAK 1 5500.00 114,50 ~----- ------ 99.89 32.80 11.52 29.71 0.00 213 236 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
525 52.5
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000KHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBH:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.50 48.12 54.80 -5.88 33.55 32.80 11.48 29.71 0.8 213 236 AVERAGE 1 5508.00 168.33 ------ ------ 93.72 32.80 1152 29.71 .80 213 236 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
31
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial 52/37 RU _5500MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
700 700 PEAK(UNI)
: ——
& ks i M i : o 525 M
350 30
175 174
Peak
55 i wn‘;,eq,,e,,mm,m‘ i 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 549,15 54.59 74.00 -19.41 40.03 32.00 11.47 29.7L 0.0 300 7L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546460 61.87 68.20 -7.13 46.49 32,80 11.49 29.71 Q.08 380 7L PEAK 1 5500.00 108.74 ------ ------ 94.13 32.80 1152 29.71 0.80 368 71 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 .
875 875
0.0 70.0
AVG_54
525 1 52.5
30 m/
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.000KHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBH:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.95 45.98 54.60 -8.18 31.33 32.80 11.48 29.7 .8 360 71 AVERAGE 1 5508.00 162.81 ------ ------ 87.40 32.80 1152 29.71 0.0 360 71 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR4N0918E

32

Mode Band Edge

U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial 106/53 RU _5500MHz

ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875!
700 — 700 PEAK(UNI)
5 e y - PP o] o
350 30
175 174
Peak
55 i wn‘;,eq,,e,,mm,m‘ i i 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 544840 54.90 74.00 -19.10 40.34 3200 1147 9.7 0.0 179 230 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5470.80 60.95 68.20 -7.25 46.37 32.30 11.49 29.71 0.8 179 230 PEAK 15500.00 111,43 ~---on —-ooe- 9.82 32.80 1152 29.71 0.0 179 230 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
525 52.5
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.65 47.36 54.80 -6.64 32.79 32.80 11.48 29.71 Q.08 179 230 AVERAGE 1 5508.00 165.28 ------ ------ 99.67 32.89 11.52 29.71 .80 179 230 AVERAGE
TEL : 886-3-327-0868 Page Number : Cl- 151 of 230
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samranas. FCC RADIO TEST REPORT Report No. : FR4N0918E

32

Mode Band Edge

U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial 106/53 RU _5500MHz

ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
700 I_2 700 PEAK(UNI)
1
e Mttt y b s 52‘5MW
350 350
175 174
Peak
55 i wn‘;,eq,,e,,mm,m‘ i 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.65 55.89 74.00 -16.11 41.32 32.00 11.48 29.7L 0.0 380 67 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.4p 58.81 68.20 -9.39 44.23 32.30 11.49 29.71 0.8 380 67 PEAK 1 5500.00 106,42 ~----- ------ 91.81 32.80 11.52 29.71 0.0 300 67 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875
0.0 70.0
AVG_54
525 1 52.5
3 m”‘/,_,h/v—fhj
175 175
Avg
5350 5380. 5440, 5440, 5470, 5500 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.95 46.00 54.60 -8.80 31.43 32.80 11.48 29.71 .08 360 67 AVERAGE 1550800 98.79 ------ ------ 84.18 32.80 1152 29.71 ©.00 360 67 AVERAGE
TEL : 886-3-327-0868 Page Number : Cl- 152 of 230
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH116_Full RU_5580MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKIINI
12
525, ik Bt iyt d ram— 5251
350! SS‘UM
175 174
Peak
55 % M‘F,eq,,e,,m,m,m‘ B 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 544821 55.11 74.00 -18.89 40.55 32.00 11.47 29.7 0.0 200 36 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5463.62 52.95 68.20 -15.25 38.37 32.80 11.49 29.71 Q.08 280 386 PEAK 1 5380.00 110.69 ------ ------ 96.83 32.89 11.62 29.76 0.80 208 386 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875
0.0 70.0
AVG_54
525 52.5
1
10 m/
175 175
Avg
5350 5396. 5442, 5488, 5534, 5580 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.64 43.85 54.60 -18.15 29.28 32.80 11.48 29.71 Q.08 200 386 AVERAGE 1 5568.00 163.38 ------ ------ 88.72 32.80 11.62 29.76 ©.80 200 306 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

Peak Blank

5580 5647, 5728, 5765

5654, 5691,
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-1522_248328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5737.44 5448 68.20 -13.72 39.67 3347 1L79 29.85 Q.08 200 386 PEAK

TEL : 886-3-327-0868

Page Number : Cl- 154 of 230
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH116_Full RU_5580MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy e O o e T e PEAKIINI
1 2
B b R H A i el 525 b7
350 30
175 174
Peak
55 % M‘F,eq,,e,,m,m,m‘ B 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5450.51 52.95 74.00 -21.85 38.39 32.00 11.47 29.7L 0.0 237 42 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546454 53.15 68.20 -15.85 38.57 32.80 11.49 29.71 Q.88 237 42 PEAK 1 5380.00 10605 ------ ------ 91.39 32.80 11.62 29.76 ©.80 237 42 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875
0.0 70.0
AVG_54
525 52.5
1
350 350,
175 175
Avg
5350 5396. 5442, 5488, 5534, 5580 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.82 43.65 54.60 -10.35 29.08 32.80 11.48 29.71 . 237 42 AVERAGE 1 5568.00 98.58 ------ ------ 83.92 32.80 11.62 29.76 @.00 237 42 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
S | PEAK_BE(UMI 1)
WM !
52, 4 W ‘ Ayt b i
3,
17!
Peak Blank
5580 5647, 5654, 5691, 5728, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 574336 55.79 68.20 -12.41 40.35 33.49 1180 29.85 .8 237 42 PEAK
TEL : 886-3-327-0868 Page Number : C1- 156 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 I 11 | | —— 1 ) e I 11 | ] I
. 1 5 VG54 52 1 , MG
o T PO U W e S W J » " A T
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 248328 HORIZONTAL Condition: PEAK(UNTI) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 1ll6@.08 52.89 74.0@ -21.11 62.76 38.70 16.44 65.64 0.63 199 @ PEAC
2 1ll6d.08 42.41 54.00 -11.59 52.28 38.70 16.44 65.64 0.63 199 @ AVERAGE
3 16748.00 49.91 68.20 -18.29 56.32 38.24 20.44 65.73 0.64 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1ll60.08 53.86 74.00 -20.94 62.93 38.70 16.44 65.64 ©.63 180 360 PEAK
1 1ll60.08 42.31 54.00 -11.69 52.18 38.70 16.44 65.64 .63 180 360 AVERAGE
3 16740.00 49.45 68.20 -18.75 55.86 38.24 20.44 63.73 8.64 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G i e E— TN DR SO
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
ik T M—-mr—www-n-ﬂ’”‘"
~18G
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
b
75 875
e W PEAK BEUNI 2 Y i B s W BT LN EAKUN|
A My i :
52! A o 5! T — " P
WWW
350 350
17! 1.
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 246328 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 572516 66.11 68.20 -2.89 50.72 3345 178 29.84 .8 191 246 PEAK 1 5708.00 164,54 ------ ------ 89.20 3341 1176 29.85 0.80 191 246 PEAK

1 oLevel [BuVim)

1225
105 .
875
70.0
AVG_54
Je R |
T
- PR
i ——
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1570800 99.14 ------ ------ 83.80 33.41 1176 29.85 0.80 191 246 AVERAGE
TEL : 886-3-327-0868 Page Number : C1l- 159 of 230

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
109 \ PEA BEON ) I B T e e e Eak
R ]
52 i) " " 52 b A A
t A
WW
350 350 il
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5725.29 60.80 68.20 -7.40 45.41 3345 1L78 29.84 0.8 200 47 PEAK 1 5708.00 163.29 ------ ------ 87.98 3338 1L.75 29.82 0.80 208 47 PEAK

1 oLevel [BuVim)

1225
10! 1
875
70.0
AVG_54
I [—
T
. e
R We—
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 96.89 ------ ------ 80.76 33.38 1175 29.827 .00 200 47 AVERAGE
TEL : 886-3-327-0868 Page Number : C1- 160 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
AVG AVG_54
525 o MW 5251 s LUl
MWMWWWWM i et s mamimiet et Bt S
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11460.08 43.99 74.00 -25.10 58.35 39.80 16.65 65.76 0.60 182 99 PEAK 1 11460.08 49.44 74.08 -24.56 58.89 39.60 16.65 65.78 0.60 186 88 PEAK
2 11400.08 36.78 54.00 -17.22 46.23 39.00 16.65 65.78 .60 182 99 AVERAGE 1 11480.08 37.32 54.00 -16.68 46.77 39.00 16.65 65.78 0.60 186 88 AVERAGE
3 17106.00 49.83 68.20 -19.17 54.14 38,20 20.84 64.73 0.63 - -- PEAK 3 17100.060 56.20 68.20 -13.0@ 55.31 38.20 20.84 64.78 @.63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl- 161 of 230
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FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G i e A —
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
mirmre—"] P ™ |
~18G 7 T =
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)

1225 1225 ]
105 /™ 105

™ ]
ar. ' LIk
700 BEAK. B U, B3 (1t et W Y O S 1 L Lol EABUAI
5! WW Wil " M 5! . FRETHINY

WW’”
WWM pae
350 350
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 246328 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 572711 6425 68.20 -3.95 48.86 33.45 178 29.84 .8 157 230 PEAK 1 5708.80 113.71 ------ ------ 98.35 33.42 1177 29.83 .08 157 230 PEAK

1 oLevel [BuVim)

1225
1
875
70.0
AVG_54
o |
T i
340 P
—
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBM:@.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 167.84 ------ ------ 92.45 33.42 1177 29.83 0.8 157 230 AVERAGE
TEL : 886-3-327-0868 Page Number : Cl- 163 of 230

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1

105 A 105

YA

700 i BEAK. B UM B3 [ | S 1 o S L Lol EABUNI

1
521 NMM T T P Y A y . " MLWW'”" ok
ol
W«W‘*\”
350 350 pres
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.09 58.01 68.20 -168.19 42.62 33.45 178 29.84 Q.08 360 324 PEAK 1 5708.00 110.88 ------ ------ 95.44 3342 1177 29.83 0.08 360 324 PEAK

1 oLevel [BuVim)

1225

=
=

875

70.0

AVG_54

50 [—

Avg Blank

3400, 4600,
Frequency (MHz)

Site : @3CH16-HY
Condition: AVG_54 3m 9128D-1522_248328 VERTICAL
+ RB:1060.080kHz VB:.680kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 164,27 ------ ------ 88.91 33.42 1177 29.85 0.80 300 324 AVERAGE

TEL : 886-3-327-0868

Page Number : Cl- 164 of 230
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ) 105
ol |
700 BEAK. B U, B3 [t et S I S [ L Lol EABUNI
7 WN“WM&MM“WM by R WOYB T 5! i ] [t i)
o i
350 350 per]
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 246328 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5725.42 64.55 68.20 -3.65 49.16 33.45 178 29.84 0.8 155 383 PEAK 1 5708.00 111.56 ------ ------ 96.22 33.41 1176 29.83 @.08 155 363 PEAK

1 oLevel [BuVim)

1225
1
875
70.0
AVG_54
o |
e
4 ] il
p—
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 106.80 ------ ------ 99.66 33.41 1176 29.83 0.8 155 383 AVERAGE
TEL : 886-3-327-0868 Page Number : C1l- 165 of 230

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level [dBuVim) . Level(Buvm)
1225 1225
1
10 f \ 10
B7.5 B7.5
700 PEAK_BE(UNID_B3) T S S e 1 4 1 EAK{UNI)!
T
7 (¥ by by 52 . ot i
A
35 kLY WMW
17! 17!
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-1522_240323 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522_248328 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5727.69 61.53 68.20 -6.67 46.13 33.46 178 29.84 0.8 272 322 PEAK 1 5708.00 167.87 ------ ------ 92,51 3342 1177 19.83 @.ee 272 322 PEAK

1 oLevel [BuVim)

1225

=
=

875

70.0

AVG_54

- [P

Avg Blank

3400, 4600,
Frequency (MHz)

Site : @3CH16-HY
Condition: AVG_54 3m 9128D-1522_248328 VERTICAL
+ RB:1060.080kHzZ VBI:2.750kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 100.83 ------ ------ 85.49 3341 1176 29.83 .80 272 322 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl- 166 of 230
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
1050 105
75 \)'Wlu 875
0 M 4 P BB I U L Excun
5! JW Attt [ 7 . b et ot
Jagrrsh
W.AMW
350 350 il
17! 1.
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 246328 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.42 66.16 68.20 -2.84 50.77 3345 1L78 29.84 0.8 157 242 PEAK 1 5708.00 110.32 ------ ------ 94.95 33.41 1176 29.83 @.0@ 157 242 PEAK
4o Level (dBuVim)
1225
105, 1
875
70.0
AVG_54
L. [ ———
R ]
350 e
p—
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBI:.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 162,43 ------ ------ 87.69 3341 1176 29.85 .80 157 242 AVERAGE
TEL : 886-3-327-0868 Page Number : Cl- 167 of 230

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 W 105 ;
700 L,!‘: BEAK. B U, B3 [ (1St et S Y Y S 19 L LS EABUNI
Yl |
o
52 A + it o sl 5, . ON, RPN,
T
s
350 .‘.SWWM
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5725.29 60.48 68.20 -7.72 45.09 3345 1178 29.84 0.8 331 322 PEAK 1 5708.00 165.49 ------ ------ 99.15 33.41 1176 29.83 .08 331 322 PEAK

1 oLevel [BuVim)

1225

=
=

875

70.0

AVG_54

50 [

Avg Blank

3400, 4600,
Frequency (MHz)

Site : @3CH16-HY
Condition: AVG_54 3m 9128D-1522_248328 VERTICAL
+ RB:1060.080kHz VBI:0.820kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 98.16 ------ ------ 82.82 3341 1176 29.85 0.80 331 322 AVERAGE

TEL : 886-3-327-0868

Page Number : C1l- 168 of 230
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_Full RU_5510MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875!
700 Jeent 100 PEAK(UNI)
525 I e 5251
" SS‘UMW
175 174
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.44 62.70 74.00 -11.30 48.13 32.00 11.48 29.7L 0.0 180 229 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S469.34 65.56 68.20 -2.64 50.98 32.30 11.49 29.71 0.0 189 229 PEAK 1 5510.00 103.88 ------ ------ 89.26 32.80 11.54 29.72 0.00 180 229 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
875 875
0.0 70.0
AVG_54
525 52.5
350 350
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.76 46.23 54.80 -7.77 31.66 32.80 11.48 29.71 Q.08 180 229 AVERAGE 1 5518.80 96.35 ------ ------ 81.72 32.80 1154 29.71 .00 180

229 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 169 of 230



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
75
700 k J AN, BE U, B3
52! MM M — ooty Mt
3,
17!
Peak Blank
5510 5561, 5612, 5663, 5714, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5733.89 54.32 68.20 -13.88 38.91 3347 IL79 29.85 .08 189 229 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 170 of 230

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_Full RU_5510MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 i
87.5 875!
700 b 700 PEAK(UNI)
1 2
525kt i o, e 525 WWM
350 350
175 174
Peak
55 i 5414‘F,eque,,cy :M“Z)ws‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545576 58.24 74.00 -15.76 43.67 3200 1148 29.7L 0.0 195 40 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.68 53.88 68.20 -9.32 44,38 3289 11.49 29.71 4.0 195 4@ PEAK 1551880 97.58 ------ ------ 82.96 32.89 11.54 29.72 0.80 195 4@ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
875 875
0.0 70.0
AVG_54
525 52.5
1 (R
350 350
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.92 44,68 54.80 -9.32 30.11 32.80 11.48 29.71 @@ 195 4@ AVERAGE 1 5518.00 99.88 ------ ------ 76.26 32.80 11.54 29.77 .80 195 4 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 171 of 230
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
75
700 \ AN, BE U, B3
2 M&MAm R b !
3,
17!
Peak Blank
5510 5561, 5612, 5663, 5714, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5768.92 54.95 68.20 -13.25 39.42 3357 11.82 29.86 @.e@ 195 4@ PEAK
TEL : 886-3-327-0868 Page Number :Cl- 172 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
o AVG 0 , | MG
MWW'M BRI Y AT "m - " bl bR gt
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 11@20.08 43.20 74.00 -25.80 58.14 38.70 16.32 65.61 0.65 166 33 PEAK
2 11820.08 36.68 54.00 -17.92 46.82 38.70 16.32 65.61 0.65 186 33 Average
3 16530.00 48.17 68.20 -20.83 55.48 38,10 20.23 66.28 0.64 - -- PEAK

MHz dBuv/m dBuv/m  dB  dBw/ dB/fm  dB
1 11820.08 48.82 74.08 -25.18 58.76 38.78 16.32
2 11820.08 36.70 54.08 -17.30 46.64 38.78 16.32
3 16530.00 49.48 68.20 -18.72 56.79 38.18 20.23

65.61 @.65 186 88 PEAK
65.61 @.65 186 8B Average
66.28 8.64 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G S VU O D A S O P Ry
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
gt st e
~18G [T — [T
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH110_Full RU_5550MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 ; iy o e T e B PEAKIINI
52.5) 525
350 30
175 174
Peak
55 i Man‘F[eq"em mmwn‘ o 55 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545680 60.48 74.00 -13.52 45.91 32.00 11.48 29.7L 0.0 183 231 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5465.88 62.24 68.20 -5.96 47.66 32.30 11.49 29.71 @.8e 183 231 PEAK 1 5550.00 106,67 ~----- ------ 9.02 32.80 1159 29.74 0.0 183 231 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875
0.0 70.0
AVG_54
52‘9_”‘_““_'_._“_“”_“__,,_.,.-—— 525 AN
. m/
175 175
Avg
5350 5390, 5430, 5470, 5540, 5550 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.20 52.41 54.80 -1.59 37.84 32.80 11.48 29.71 0.8 183 231 AVERAGE 1 5558.80 99.81 ------ ------ 85.16 32.89 11.59 29.74 0.80 183 231 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 175 of 230



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal

Fundamental

. Level (dBuVim)

VM
75

PEAK_BE(UNI)_B3)

Peak Blank

5550 5503, 5722, 5765

5636, 5679,
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-1522_248328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5759.41 55.82 68.20 -12.33 40.38 33.56 11.82 29.86 .08 183 231 PEAK

TEL : 886-3-327-0868

Page Number : Cl- 176 of 230
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH110_Full RU_5550MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1050 !
87.5 875!
00 iy o e T e PEAKINI
12
525, ol by \ " 28
350 30
175 174
Peak
55 e Man‘F[eq"em mmwn‘ o 55 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545740 59.53 74.00 -14.47 44.96 3200 1148 29.7L 0.0 180 40 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S463.40 58.30 68.20 -9.40 44.22 32.30 11.49 29.71 0.8 180 4 PEAK 1 5550.00 102,39 ~----- ------ 87.74 380 1159 29.74 0.0 160 40 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
875 875
0.0 70.0
AVG_54
525 52.5 (a—
R EEVUR O HEUN DU o .
%0 m//f’_/_\J
175 175
Avg
5350 5390, 5430, 5470, 5540, 5550 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5450.60 48.82 54.60 -5.98 33.45 32.80 11.48 29.71 o.p@ 160 40 AVERAGE 1 5558.80 95.18 ------ ------ 89.53 32.89 11.59 29.74 ©.00 6@ 4B AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
75
g g Leea s
3,
17!
Peak Blank
5550 5503, 5636, 5679, 5722, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 575318 55.26 68.20 -12.94 39.79 3352 11.81 29.86 .08 160 4@ PEAK
TEL : 886-3-327-0868 Page Number : Cl- 178 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
) AVG ! AVG !
525 W 525
oot AT b P it [P I R e AL VNP Gt il
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

d6 dBu dB/m B dB B m deg
1 111e0.08 43.98 74.00 -25.62 58.88 38.70 16.39 65.63 @.64 189 58
2 111e0.08 36.86 54.00 -17.14 46.76 38.70 16.39 65.63 @.64 189
3 16650.00 49.86 68.20 -19.14 55.73 38,38 20.35 63.96 0.64 - --

PEAK

58 Average

PEAKC

B dBuw dB/m A8 B dB  om deg

1 1lle0.08 47.74 74.00 -26.26 57.64 38.7@ 16.39 65.63 @.64 150 55 PEAK

1 111e0.08 35.62 54.0@ -18.38 45.52 38.78 16.39 65.63 @.64 150 55 AVERAGE
3 16650.00 49.15 68.28 -19.85 55.82 38.38 20.35 65.96 @8.64 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number :Cl- 179 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G E— T e i —
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
. N TP wr—un PRV T R o)
~18G — —_— IR R
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1- 180 of 230



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134_Full RU_5670MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKINI
112
71— oy b ey 525
350 350
175 174
Peak
55 e 5479‘F,equency mmsw‘ 605 1 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545368 53.63 74.00 -20.37 39.07 3200 11.47 29.7L 0.0 186 293 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5464.24 5411 68.20 -14.09 39.53 32.30 11.49 29.71 @.89 186 293 PEAK 1 5670.80 167.26 ------ --=--- 9.15 3319 1173 9.8 0.00 18 293 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875
0.0 70.0
AVG_54
525 52.5 L —
1
30 mf___//_/—/ﬂ/
175 175
Avg
5350 5444, 5478, 5542, 5606. 5670 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.45 43.64 54.00 -18.36 29.07 32.80 11.48 29.71 Q.08 186 293 AVERAGE 1 5678.00 99.18 ------ ------ 83.99 3319 1L.73 29.81 0.80 186 293 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
1050} A T
75 WW
" P
9 Ww\f““\{“ TPy EAK_BE(UNI. 89
o VMM g
3,
17!
Peak Blank
5670 5689, 5708, 5721, 5746, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5726.53 65.47 68.20 -2.73 50.08 3345 178 29.84 Q.08 186 293 PEAK
TEL : 886-3-327-0868 Page Number : C1- 182 of 230

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134_Full RU_5670MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0 1
87.5 875!
00 iy e o e T e PEAKIINI
1 2
L2 e —— o | ek tactat 52.5
150 0 M
175 174
Peak
55 e 5479‘F,equency mmsw‘ 605 1 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5400.56 54.87 74.00 -19.93 39.58 32.00 11.41 29.72 0.0 253 55 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5462,37 53.27 68.20 -14.93 33.78 3289 11.48 29.71 @.89 253 55 PEAK 1 5678.80 101,14 ------ ------ 86.12 3316 1172 29.80 0.80 253 55 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
875 875
0.0 70.0
AVG_54
525 52.5 i o—
1
340 m/
175 175
Avg
5350 5444, 5478, 5542, 5606. 5670 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.52 43.62 54.60 -10.33 29.05 32.80 11.48 29.71 .0 253 55 AVERAGE 1 5678.00 94.48 ------ ------ 79.46 3310 1172 29.88 .00 253 55 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1- 183 of 230



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
o Level {dBuVim)
1225
75 \
- M% el PEAK_BE(UND |
00 s R ' atLl
Py "
521 bkl O IUTY YARAPHR
3,
17!
Peak Blank
5670 5689, 5708, 5721, 5746, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5729.57 63.14 68.20 -5.86 47.73 33.46 1L79 29.84 .8 253 55 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 184 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
. AVG_§ . AVG
MWW"»MMWW e AR AN i 7 Lottt e ISP R
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg

1 11348.08 43.26 74.00 -25.74 57.76 38.98 16.60 65.69 @.61 136 158 PEAK

2 1134p.08 36.14 54.00 -17.86 45.64 38.98 16.60 65.69 @.61 136

158 AVERAGE

3 17018.08 49.13 68.20 -19.67 54.71 38.88 20.72 65.81 .63 - -- PEAK

1 1134p.08 48.39 74.0@ -25.61 57.89 38.98 16.60 65.69 @.61 182 66 PEAK
1 11340.08 36.27 54.08 -17.73 45.77 38.98 16.60 65.69 @.61 182 66 aVERAGE
3 17610.08 45.52 68.20 -19.38 54.40 38.08 20.72 65.81 @.63  -- -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1- 185 of 230




wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
14‘“|L¢z\vel{|m||\|n|n) meeI{danm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G PN SRR p— L PR PV SRV [V P
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
14‘“|L¢z\vel{|m||\|n|n) meeI{danm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
A |
~18G IR W A SR
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1- 186 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_5530MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875!
700 ) 700 PEAK(UNI)
2 T — 525 bt
350 30
175 174
Peak
55 i 5421‘;,9“,,9,,“ ;M“Z,M‘ e 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 543280 63.30 74.00 -10.70 48.76 32.00 11.45 29.7L 0.0 150 226 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S468.62 65.57 68.20 -2.63 50.99 32.30 11.49 29.71 0.8 150 226 PEAK 1 5530.00 100.17 ------ ------ 85.53 32.80 11.56 29.72 0.00 150 226 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
875 875
0.0 70.0
AVG_54
52"M 525 W
. m,,_f/“”””ﬂJ
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHZ VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545854 52.84 54.80 -1.96 37.47 32.80 11.48 29.7 0.8 150 226 AVERAGE 1 5538.80 92.77 ------ ------ 78.13 32.80 1156 29.77 .80 150

226 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal

Fundamental

. Level (dBuVim)

700 LN EAK_BE(UNI). 831

350

Peak Blank

5530 5517, 5624, 5671, 5718 5765
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-1522_248328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 573774 55.43 68.20 -12.77 4b.01 33.48 179 29.85 .08 150 226 PEAK

TEL : 886-3-327-0868

Page Number : C1- 188 of 230
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Level {dBuVim) 4o Level (dBuVim)
1225 128
103, 105,
1
975! A an\‘ m}\/"’\f\ﬁ s
00 = T e e O e O UL ERULA)
T, ]
) S " S b i gt
35, - WW st
17. 1
Peak
5350 5386. 5422, 5458, 5404, 5530
requency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHI6-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-1522_240328 VERTICAL Site : E3CHIG-AY
- Rei:1000.008K5z VBH: 3009, 008kH SKT:Auto Condition: PEAK(UNIT) 3m 9126D-1522 246328 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg N EEEEEEEE—————.
1 545638 58.81 74.00 -15.19 44.24 32.00 1148 29.7 0.0 161 36 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 469,16 60.18 68.20 -3.82 45.60 32.89 1149 2971 0.0 161 36 PEAK 1 5530.80 94,03 -----n --ooe- 79.39 3280 1157 19.73 0.00 161 36 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105
b R 1
LIE LIk
0.0 70.0
AVG_54
e e o )Ny
e ww—"-/__
10 340 e
p—
17! E
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 240328 VERTICAL Condition: AVG_54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:1.580kHz SWT:Auto + RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.54 47.29 54.80 -6.71 32.72 3280 11.48 29.71 @.e@ 16l 36 AVERAGE 1 5538.00 86.91 ------ ------ 72.27 388 1156 29.72 e.e@ 16l 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C1- 189 of 230

FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

700 EAK_BE(UNI_B3)

5! AN i i i) .

350

Peak Blank

5530 5517, 5624, 5671 5718 5765
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-1522_240323 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 575513 54.66 68.20 -13.54 39.18 33.53 11.81 29.86 .8 16l 36 PEAK

TEL : 886-3-327-0868

Page Number : C1l- 190 of 230
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
. AVG ! . . MG
525 f 525
" it sty g e . ! TRV NI S e
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 11@60.08 43.62 74.00 -25.38 58.54 38.70 16.35 65.62 0.65 189 58 PEAK
2 11868.08 36.50 54.00 -17.50 46.42 38.78 16.35 65.62 0.65 189 58 AVERAGE
3 16598.00 56.39 68.20 -17.9@ 57.59 37.99 20.29 66.12 @.64 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1l@60.08 45.99 74.0@ -25.01 58.91 38.78 16.35 65.62 @.65 115 56 PEAK
1 11@60.08 36.87 54.0@ -17.13 46.79 38.78 16.35 65.62 @.65 115 56 AVERAGE
3 16590.00 49.80 68.20 -13.4@ 57.89 37.99 20.29 66.12 @.64 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : Cl- 191 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G e ] [ — I e e
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
I ] b et
~18G " i i A M
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl- 192 of 230




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_5610MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0 1
87.5 875!
0 L iy o e T e B PEAKIINI
1
525, 525
350 30
175 174
Peak
55 e MM‘F,QQHSMMNZ,SSOE‘ 5 s 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.42 5.46 74.00 -15.54 43.89 32.00 11.48 29.7L 0.0 155 239 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5461.02 60.13 68.20 -8.62 45.61 32.80 11.43 29.71 @.89 155 230 PEAK 1 5610.80 182.75 ------ --=-=- 88.06 32.81 11.65 29.77 0.00 155 239 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
875 875
0.0 70.0
AVG_54
525 52.5
3 mfw/_/,_fff/
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHZ VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.94 50.28 54.80 -3.72 35.71 32.80 11.48 29.71 0.8 155 239 AUVERAGE 1 5618.80 95.33 ------ ------ 89.64 32.81 11.65 29.77 .80 155 239 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
Ayt
i ™
9 ARt Mg, PEAK_EE(UND. B
byt spnii
52,
3,
17!
Peak Blank
5610 5641, 5672, 5703. 5734, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.63 64.99 68.20 -3.30 49.51 3345 IL78 29.84 0.8 155 239 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 194 of 230

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Level {dBuVim) 4o Level (dBuVim)
1225 128
103, 105, ]
Anlar it
Vi
875 j a7
g e i el | B s W e BT —n EAK(UM)
TR L /
525Hme gt e 52 m Vgt
o e
- . W“"’WW
17. 1
Peak
5350 5402. 5454, 5506. 5558, 5610
Frequency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHI6-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-1522_240328 VERTICAL Site : E3CHIG-AY
- Rei:1000.008K5z VBH: 3009, 008kH SKT:Auto Condition: PEAK(UNIT) 3m 9126D-1522 246328 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg N EEEEEEEE—————.
1 545296 56.49 74.00 -17.51 41.93 32.00 11.47 29.7L 0.0 187 55 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.08 56.21 68.20 -11.99 41.63 32.80 11.49 29.71 Q.88 187 55 PEAK 1 561880 97.25 ------ ------ 82.57 32.80 1l.64 29.76 0.80 187 55 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
1
675 VA 873
0.0 70.0 }
 pretorecttt” / AVG_54
pre L.
L — L ]
IR
350 350 S
pp—
17! E
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG6-HY Site + B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 240328 VERTICAL Condition: AVG_54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:1.580kHz SWT:Auto + RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5459.98 47.54 54.80 -6.46 32.97 32.80 11.48 29.71 0.8 187 55 AVERAGE 1 5618.80 90.77 ------ ------ 76.00 32.88 11.67 29.76 0.8 187 55 AVERAGE

TEL : 886-3-327-0868

Page Number : Cl- 195 of 230
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
o Level {dBuVim)
1225
75 \"
Adppf P
700 WAy MW L= PEAK BEINI. B
0. WA
3,
17!
Peak Blank
5610 5641, 5672, 5703. 5734, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 573199 62.80 68.20 -5.40 47.39 33.46 1L79 29.84 o.e@ 187 55 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 196 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
. AVG . AVG
5 1 5 f
R A P e PR WWMWW*WMWWW ™
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

d6 dBu dB/m B dB B m deg

1 11220.08 43.34 74.00 -25.66 58.14 38.74 16.49 65.66 0.63 125 9@ PEAC

2 11228.08 36.22 54.00 -17.78 46.82 38.74 16.49 65.66 .63 15

3 16830.08 49.99 68.20 -18.21 56.27 38.84 20.54 65.49 .63 - -- PEAK

B dBuw dB/m A8 B dB  om deg

1 11220.08 48.23 74.00 -25.77 58.83 38.74 16.49 65.66 @.63 13 25 PEAK

1 11220.08 36.11 54.00 -17.89 45.91 38.74 16.49 65.66 @.63 123 25 AVERAGE
3 16830.00 49.67 68.20 -19.13 55.35 38.64 20.54 65.49 8.63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G e e e
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 1448, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
— I [—
~18G I— [ S A B
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
43
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_5570MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875!
00 iy o e T e B PEAKIINI
o
525, 525
350 30
175 174
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNII)_B3 3n 9128D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© RON: 1000, 000K VEi:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.34 67.10 74.00 -6.99 52.53 32.00 11.48 29.7L 0.0 200 229 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S465.72 65.99 68.20 -2.30 51.32 32.30 11.49 29.71 0.8 280 229 PEAK 1 5570.80 9442 ----on --ooe- 79.77 3080 1159 29.74 080 200 220 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
o5 oS ]
0.0 70.0
AVG_54
S VO Y 8 ]
N m’fﬂwj
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.78 5171 54.60 -2.29 37.14 32.80 11.48 29.71 Q.08 200 229 AVERAGE 1 5578.00 86.41 ------ ------ 7176 32.80 1159 29.74 .80 200 229 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 199 of 230



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
LIE M!"v A WA
0 ‘ | pEAK BEUND. 1)
1
3,
17!
Peak Blank
5570 5609, 5648, 5687, 5726, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.83 58.67 68.20 -9.53 43.28 3345 178 29.84 Q.08 200 229 PEAK
TEL : 886-3-327-0868 Page Number : C1- 200 of 230

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0918E
43
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_5570MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
87.5 875! )
00 : iy o e T Y B W PEAK(INI
52.5) 525
350 30
175 174l
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHI6-HY .
Condition: PEAK_BE(UNIT) B3 3n G128D-1502 240328 VERTICAL site ¢ G3CHIG-HY
© ROW: 1000, 000K VE:3000. 008kl SHT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545560 G1.45 74.00 -12.,55 46.88 32.00 11.48 29.7L 0.0 252 5L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5460.88 61.86 68.20 -6.34 47.29 3189 11.48 29.71 @.09 252 51 PEAK 1 5578.80 B89.42 ------ ------ 74.76 32.88 1161 19.75 @.08 252 5L PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
075 075 ’
0.0 70.0
4 AVG_54
525 i 52.5
R
. m/*/f,_/v/\”
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1522 248328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545494 49.54 54.80 -4.46 34.97 32.80 1148 29.71 . 252 51 AVERAGE 1 5578.00 81.45 ------ ------ 66.80 32.89 11.59 29.74 @.80 252 51 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
LIE S A
YA
700 - CEAK, BE(UNI. BY
. e N A
3,
17!
Peak Blank
5570 5609, 5648, 5687, 5726, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5726.20 56.15 68.20 -12.85 40.76 33.45 1L.78 29.84 .08 252 51 PEAK
TEL : 886-3-327-0868 Page Number : C1l- 202 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
. o, VG . VG
A ‘ T—— e o bt
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg

1 11148.08 49.22 74.00 -24.78 59.18 38.70 16.42 65.64 0.64 153 9@ PEAC 1 1114008 45.40 74.00 -25.60 58.28 38.70 16.42 65.64 @.64 182 56 PEAK

2 11148.08 37.10 54.00 -16.99 46.98 38.70 16.42 65.64 @.64 153 9B AVERAGE 1 1114008 36.28 54.00 -17.72 46.16 38.70 16.42 65.64 @.64 182 56 AVERAGE

3 16718.80 56.21 68.20 -17.99 56.61 38.36 20.41 63.81 .64 - -- PEAK 3 16710.00 49.97 68.20 -18.23 56.37 38.36 20.41 63.81 @.64 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G e e o —] e et
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 1448, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
R o — |
~18G = T
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Fundamental
Level {dBuVim) 4o Level (dBuVim)
1225 128
1
105, J’hfw 105,
815 875!
704 = [Tt | S B p N e [ U L0 EAKUNI
528l 1 , - R o ol n -
e o
3. 1, WWW
17. 1
Peak
550 . m[m,enq mm)SSM 662 51 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + @3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91260-1522 240328 HORTZONTAL Site : E3CHIG-AY
- R+ 1000.000KHz VBI: 3009, 00kHz SKT:Auto Condition: PEAK(UNIT) 3m 9126D-1522 246328 HORTZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg B E———.
1 541513 53.24 74.00 -20.76 38.73 3200 1143 29.72 0.0 191 298 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.78 54,17 68.20 -14.83 39.50 3288 11.49 29.71 4.0 191 298 PEAK 1 5720.00 11124 ------ - 95.86 33.44 1178 29.84 0.0 191 295 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
. HH &'\ 10,
00 ) i 704
AVG_54
Rl L.
1 [ L I e ———]
350 350 i
——
17! E
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: U-NII-1&24 AVERAGE 3m 9128D-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.20 43.49 54.60 -18.51 28.92 32.80 11.48 29.71 0.8 191 295 AVERAGE 1 5728.00 164,57 ------ ------ 89.21 3343 1L77 29.84 .80 191 295 AVERAGE
TEL : 886-3-327-0868 Page Number : C1- 205 of 230
FAX : 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105 all
o / VY
75
700 V\}\\v STRABDLES (LNIAR2A
1
5! b dpurligh g e
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9128D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5864.50 55.95 68.20 -12.25 40.08 33.96 11.91 29.92 .8 191 295 PEAK
TEL : 886-3-327-0868 Page Number : C1- 206 of 230

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Level {dBuVim) 4o Level (dBuVim)
1225 128
105 1
10! [‘M\ 105,
875 a7
00 L T | N e BT [ U ! EAH(UNI)
528 g ‘2 il mw«»)ﬂ . M aseiitirdboniiobe
e ekt " ¥ g
WWMWW
2 - WWMW
17. 1
Peak
5350 5428. 506. 5584, 5662. 5740
Frequency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHI6-HY .
Condition: STRADDLES U-NII-1824 3n 91200-1522 249328 VERTICAL Site : E3CHIG-AY
- R+ 1000.000KHz VBI: 3009, 00kHz SKT:Auto Condition: PEAK(UNIT) 3m 9126D-1522 246328 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg N EEEEEEEE—————.
1 538900 53.51 74.00 -20.49 39.03 32.00 11.40 29.72 0.0 200 4L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546895 53.95 68.20 -14.25 39.37 32.80 11.49 29.71 Q.08 280 41 PEAK 1 5720.00 107.01 ------ ------ 91.65 33.43 1177 29.84 0.0 200 41 PEAK

. Level (dBuVim)

1 oLevel [BuVim)

125 125
105 105 1

s My s
L .

f 70.0

AVG_54
L I &
1 o o ] R
35 kLY e
350 350
11 1.
Avg
5350 5426, 5506, 5584, 5662, 5740 1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: U-NII-182A AVERAGE 3m 9126D-1522 240328 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site : @3CH16-HY
Condition: AVG_54 3m 9128D-1522_248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.42 43.48 54.60 -18.52 28.91 32.80 11.48 29.7 .8 2600 41 AVERAGE 1 5728.00 161.68 ------ ------ 85.64 33.43 1177 29.84 0.00 200 41 AVERAGE
TEL : 886-3-327-0868 Page Number : C1l- 207 of 230

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical

Fundamental

. Level (dBuVim)

00 v\h STRABDLES (LNIAR2A

350

Peak

Blank

5700 5750, 5800, 5850,
Frequency (MHz)

Site + B3CHI6-HY
Condition: STRADDLES U-NII-182A 3m 9126D-1522_248328 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5918.56 55.09 68.20 -13.11 38.99 34.19 11.95 29.95 .8 260 41 PEAK

TEL : 886-3-327-0868

Page Number : C1- 208 of 230
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
52 6 . VG54
I — ot d AT J - )
I~ Lo " - et [ A v RN 01 g
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1144p.08 43.69 74.00 -25.31 58.19 38.92 16.69 65.71 0.60 165 69 PEAK 1 1144p.08 45.35 74.00 -25.65 57.85 38.92 16.69 65.71 @.60 189 55 PEAK
2 1144p.08 36.57 54.00 -17.43 46.67 38.92 16.69 65.71 0.60 165 69 AVERAGE 1 11440.08 36.23 54.00 -17.77 45.73 38.92 16.69 65.71 @.60 189 55 AVERAGE
3 17166.00 49.98 68.20 -18.22 54.83 38.22 20.92 64.62 @.63 - -- PEAK 3 17160.00 49.74 68.20 -18.46 54.59 38,22 20.92 64.62 @.63 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number

: C1- 209 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G s e
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
el o s o a1
_ 1 8 G i AR Tminctnme e o i e
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1l- 210 of 230




samranas. FCC RADIO TEST REPORT Report No. : FR4N0918E

45

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT20_CH144_Full RU_5720MHz

ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
875 875!
00 iy o e T e PEAKIINI
1 2 .
7L - - e et AT 528
30 - M
175 174
Peak
55 e sosmq"enmmssm‘ o562 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 9126D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© REN: 1000, 080Kz V3000, 008kl SiT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 544243 5439 74.00 -19.61 39.84 32.00 1146 29.7L 0.0 152 233 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5464.27 53.29 68.20 -14.91 38.71 32.30 11.49 29.71 @.ee 152 233 PEAK 1 5720.80 109.43 ~----- ------ 94.05 33.44 1178 29.84 0.00 152 233 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
y m”//ﬂNJ—AJ
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: U-NII-1424 AVERAGE 3m 9128D-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.64 43.51 54.60 -18.49 28.94 32.80 11.48 29.71 0.8 152 233 AVERAGE 1 5728.00 163.58 ------ ------ 88.12 33.44 1178 29.84 .80 152 233 AVERAGE
TEL : 886-3-327-0868 Page Number 1 Cl- 211 of 230

FAX . 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
1050
.
700 ‘ STRABDLES (LNIAR2A
g 1
2 Lo T g tarath s "
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9128D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5860.56 56.66 ©8.20 -11.54 40.73 33.94 11.91 29.92 .08 152 233 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 212 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

45
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH144_Full RU_5720MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
875 875!
00 iy O o e T e B PEAKIINI
1 2
525, A ) 525
5 " M
175 174
Peak
55 e sosmq"enmmssm‘ o562 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 91200-1522 240328 VERTICAL site ¢ G3CHIG-HY
© REN: 1000, 080Kz V3000, 008kl SiT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5355.46 53.96 74.00 -20.84 39.51 32.00 1137 29.72 0.0 480 312 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546115 52.83 68.20 -15.37 33.26 3280 11.48 29.71 0.0 480 312 PEAK 1 5728.00 186.29 ------ ------ 9.91 33.44 1178 19.34 0.08 488 312 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: U-NII-1424 AVERAGE 3m 9128D-1522_240328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545883 43.48 54.60 -18.52 28.91 32.80 11.48 29.71 Q.08 460 312 AVERAGE 1572800 99.99 ------ ------ 84.61 33.44 1178 29.84 0.00 460 312 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 213 of 230
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
105, {W‘
75
109 Mu‘ STRADLES 124
52. VM}A s it | s J "
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9128D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5875.75 56.35 68.20 -11.85 40.36 34.00 11.92 29.93 Q.08 460 312 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 214 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
A6 V6.
55 N T —— o 525 y RS S it
g — i WP IRRRPURI NN iy haibary
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

d6 dBu dB/m B dB B m deg
1 1144p.08 47.96 74.00 -26.64 57.46 38.92 16.69 65.71 0.60 169 66
2 1144p.08 35.84 54.00 -18.16 45.34 38.92 16.69 65.71 0.60  1@9
3 17166.00 56.31 68.20 -17.89 55.16 38.22 20.92 64.62 @.63 - --

PEAK

66 AVERAGE

PEAKC

B dBuw dB/m A8 B dB  om deg

1 1144p.08 45.49 74.00 -25.51 57.99 38.92 16.69 65.71 @.60 189 52 PEAK

1 11440.08 36.37 54.00 -17.63 45.87 38.92 16.69 65.71 @.60 189 52 AVERAGE
3 17160.00 49.99 68.20 -18.3@ 54.75 38.22 20.92 64.62 @.63 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C1- 215 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 ANG 54
525 525
~14.5G e
350 350
Av
9 115 115
1410 14476, 14482, 14488, 14494, 14500 1410 14476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 ANG 54
525 525
~18G e R ] I TS R PR o ey
350 350
Av
9 115 115
17100 17160, 17820, 17880, 17940, 18000 17100 17160, 17820, 17880, 17040, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl- 216 of 230



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

46
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH142_Full RU_5710MHz
ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
875 875!
00 iy O o e T e PEAKINI
12
S2.Bhusshpisrsgb ikt 525
350 30
175 174
Peak
55 e sosmq"enmmssm‘ o562 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 9126D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© REN: 1000, 080Kz V3000, 008kl SiT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 543463 53.80 74.00 -20.20 39.26 32.00 11.45 29.7 0.0 151 231 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5468.37 53.87 68.20 -15.13 38.58 32.80 11.48 29.71 .08 151 231 PEAK 1 5718.00 187.86 ------ ------ 91.72 3341 1176 29.85 0.8 151 231 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 ] 52.5
%0 mﬂj
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: U-NII-1424 AVERAGE 3m 9128D-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545218 44.64 54.80 -9.36 30.08 32.80 11.47 29.7 0.8 151 231 AVERAGE 1 5718.00 160.74 ------ ------ 85.40 3341 1176 29.85 .80 151 231 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 217 of 230



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
108 Dy
s i,
o MMW STRADDLES L1824
1
o """WWWWMW R
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9128D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5868.75 59.16 68.20 -9.84 43.23 33.94 1191 29.92 .8 151 231 PEAK
TEL : 886-3-327-0868 Page Number : C1- 218 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

46
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH142_Full RU_5710MHz
ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875!
00 U iy o e VO e PEAKIINI
132
7R I R P Y 525
%0 SS‘UM
175 174
Peak
55 e sosmq"enmmssm‘ o562 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 91200-1522 240328 VERTICAL site ¢ G3CHIG-HY
© REN: 1000, 080Kz V3000, 008kl SiT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545647 53.28 74.00 -20.72 38.71 3200 1148 29.7L 0.0 400 310 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546856 52.37 68.20 -15.83 37.79 32.80 11.49 29.71 Q.08 480 310 PEAK 1 5718.80 183.64 ------ ------ 88.28 33.43 1L.77 29.84 0.00 460 318 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
3 mﬂ/ﬁl
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: U-NII-1424 AVERAGE 3m 9128D-1522_240328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5450.23 4478 54.60 -9.30 30.14 32.80 11.47 29.71 Q.08 460 310 AVERAGE 1 5718.00 97.82 ------ ------ 81.68 33.41 1176 29.85 0.80 460 318 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : Cl- 219 of 230
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
700 STRABDLES (LNIAR2A
. it ‘
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9128D-1522_240328 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5874.25 55.43 68.20 -12.77 39.44 3480 11.92 29.93 Q.08 460 310 PEAK
TEL : 886-3-327-0868 Page Number : C1- 220 of 230

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
Ve AR
55 s Ry 55 " BRI, o
A bbb b . il
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11420.08 43.71 74.00 -25.29 58.19 38.9 16.67 65.71 0.60 166 33 PEAK 1 1i420.08 49.16 74.00 -24.84 58.64 38.9 16.67 65.71 @.60 162 55 PEAK
2 11420.08 36.59 54.00 -17.41 46.67 38.9 16.67 65.71 0.60 166 33 AVERAGE 1 11420.08 37.64 54.00 -16.96 46.52 38.9 16.67 65.71 @.60 182 55 AVERAGE
3 17138.00 51.13 68.20 -17.87 56.12 38.20 20.83 64.78 9.63 - -- PEAK 3 17130.00 50.38 68.20 -17.82 55.37 38.20 20.88 64.78@ @.63 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : Cl- 221 of 230




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G b e ot e )
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
J— [ N
~ 1 8 G i P At iy AR T e SRR
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl- 222 of 230




samranas. FCC RADIO TEST REPORT Report No. : FR4N0918E

47

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH138_5690MHz

ANT 3+4
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 150 1
875 875!
00 iy o e VO e B PEAKINI
525 525
350 350
175 174
Peak
55 e SOE‘F,QQ,,S,,W ;M“Zf’m‘ o562 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 9126D-1522 240328 HORTZONTAL site ¢ G3CHIG-HY
© REN: 1000, 080Kz V3000, 008kl SiT:Auto Condition: PEAK(UNII) 3m 9128D-1522 248328 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.59 55.67 74.00 -18.33 4110 32.00 11.48 29.7L 0.0 200 294 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S461.54 57.17 68.20 -11.63 42.68 32.30 11.43 29.71 @.09 280 294 PEAK 1 5699.00 103.58 ------ ------ 88.22 33.42 1177 29.83 0.00 200 294 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
525 ¥ 525
3 mﬁ/ﬂ#ﬂj
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: U-NII-1424 AVERAGE 3m 9128D-1522_240328 HORIZONTAL Condition: AVG_54 3m 91200-1522_248328 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHZ VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5456.47 47.63 54.80 -6.37 33.06 32.80 11.48 29.71 Q.08 200 294 AVERAGE 1 5698.80 96.59 ------ ------ 81.43 3324 1173 29.81 0.80 200 294 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1- 223 of 230
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
875
4 Mﬁm ST Lutaz
it (41 IV pa "
52,
3,
17!
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CHI6-HY
Condition: STRADDLES U-NII-1824 3m 9128D-1522_240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.10 63.57 68.20 -4.63 47.68 33.99 11.9% 29.91 Q.08 200 294 PEAK
TEL : 886-3-327-0868 Page Number : Cl- 224 of 230
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47

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH138_5690MHz

ANT 3+4
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
875 875!
00 iy o e T e PEAKIINI
12 o
7L S———— " 525
350 350
175 174
Peak
55 e SOE‘F,QQ,,S,,W ;M“Zf’m‘ o562 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIG-HY .
Condition: STRADDLES U-NII-1824 3n 91200-1522 240328 VERTICAL site ¢ G3CHIG-HY
© REN: 1000, 080Kz V3000, 008kl SiT:Auto Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL
+ RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545491 54.63 74.00 -19.37 40.06 32.00 11.48 29.7L 0.0 381 312 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S466.61 54.49 68.20 -13.71 39.91 32.30 11.49 29.71 0.8 381 312 PEAK 1 5698.80 99.87 ------ ------ 8471 3324 1173 9.8 0.00 381 312 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 7 52.5
. M/J
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: U-NII-1424 AVERAGE 3m 9128D-1522_240328 VERTICAL Condition: AVG_54 3m 91200-1522_248328 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5456.47 45.65 54.80 -8.35 31.08 32.80 11.48 29.71 0.8 381 312 AVERAGE 1 5698.80 93.37 ------ ------ 78.86 3338 1175 29.82 .80 3Bl 312 AVERAGE
TEL : 886-3-327-0868 Page Number 1 Cl- 225 of 230
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Pol. Vertical

Fundamental

. Level (dBuVim)

o WMWWM

00 i STRADDIES UNIIG2A
P

350

Peak Blank

5650 5710, 5890, 5050

5770, 5830,
Frequency (MHz)

Site + B3CHI6-HY
Condition: STRADDLES U-NII-182A 3m 9126D-1522_248328 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.10 60.91 68.20 -7.29 45.02 33.99 11.9%% 29.91 .08 381 312 PEAK

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
LAV, ﬁ L AVG
525 525
g " ” P T TR Y - . R PSR TR S T el
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11380.08 43.39 74.00 -25.61 57.85 39.80 16.63 65.78 @.61 165 55 PEAK 1 11380.08 49.16 74.00 -24.99 58.56 39.60 16.63 65.78 @.61 189 25 PEAK
2 11388.08 36.27 54.00 -17.73 45.73 39.00 16.63 65.78 @.61 165 55 AVERAGE 1 11380.08 36.95 54.00 -17.02 46.44 39.00 16.63 65.78 @.61 189 25 AVERAGE
3 17678.00 49.77 68.20 -18.43 54.88 38.32 20.80 64.86 0.63 - -- PEAK 3 17670.00 49.58 68.20 -18.62 54.69 38.32 20.80 64.86 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : Cl- 227 of 230
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Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G [ s B T R |
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
~18G e I S U A
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
50, 50. |
I I
a0o—1 . 0ol
5
24 AR i " v“\ S N ! N Pl
2 ) 2 f
200 W i 200K |
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHIG-HY site * B3CH16-HY
Condition: QP 3m CBLG111D&0ABANIDGIN-B6 47028 & B6_241085 HORIZONTAL Condition: QP 3m (BLG1110&AAGR2NIDAIN-86 47020 & B6_241005 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 32.91 25.22 48.@@ -14.78 33.52 23.33 @.91 32.59 .85 - -- Peak 1 42.61 35.59 4e.@8 -4.41 48.89 18.15 1.81 32.51 .85 168 162 QP
2 202.66 30.96 43.50 -12.54 46,12 15.15 2.21 32.59 @.67 - -- Peak 2 92,03 30.87 43.58 -12.63 46.85 15.e@ 1.50 32.58 0.97 - -- Peak
3 268.86 29.25 46.8@ -16.75 33.87 20.17 2.50 32.36 .67 - -~ Peak 3 268.86 27.46 46.88 -18.54 37.88 20.17 2.50 32.36 0.67 - -~ Peak
4 276,38 29.67 46.00 -16.33 40.45 18.86 2.57 32.28 .47 - -- Peak 4 412,85 30.98 46.00 -15.02 37.35 22.65 3.22 3236 0.12 - -- Peak
5 747.80 36.25 46.86 -0.75 35.55 28.39 4.25 32.88 0.14 - -- Peak 5 751.68 31.86 46.88 -14.14 31.16 28.37 4.26 32.87 0.14 - -- Peak
6 984,94 32,31 46.80 -13.69 30.39 29.29 4.63 32.22 @.17 - -- Peak 6 982.83 36.78 46.88 -0.22 34.93 20.26 4.68 32.25 0.16 - -- Peak
TEL : 886-3-327-0868 Page Number : Cl- 229 of 230
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Pol. Horizontal Vertical
1 HLde&le) 1 HLwel{dBﬂWm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 LA il | 1 700 LA il | | —
AVG_54 AVG_54
51: pet 51: ™
st e b S A
*® " MMWWWWW“MWW 30 gt Lovswghimnadminsr™
Peak 15 175
18000 22400, 26800, 31200, 35600, 40000 18000 22400 26800, 31200 35600, 40000
Frequency (WHz) Frequency {MHz)
Site @ @3CHI6-HY Site @ @3CHIG-HY
Condition: PEAK(UNII) Im SHF 1238 241825 HORIZONTAL Condition: PEAK(UNLI) Im SHF 1230 241825 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 %128 37.94 68.20 -30.26 55.13 39.38 6.31 53.26 -9.54 -~ - PEA 1 25813.84 38.67 68.20 -30.13 55.61 38.98 6.20 53.10 -9.54 -~ -- PEA
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C2-1. Radiated Spurious Emission Test Modes

Mode Band sand Antenna Modulation Channel @ Frequency Pata RU Remark
(GHz) Rate
Mode 48 U-NII-3 | 5.725-5.85 3+4 802.11a 149 5745 6Mbps - -
Mode 49 U-NII-3 | 5.725-5.85 3+4 802.11a 157 5785 6Mbps - -
Mode 50 U-NII-3 | 5.725-5.85 3+4 802.11a 165 5825 6Mbps - -
Mode 51 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 149 5745 MCSO0 Full RU -
Mode 52 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 149 5745 MCSO0 Partial 26/0 RU -
Mode 53 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 149 5745 MCSO0 Partial 52/37 RU -
Mode 54 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 149 5745 MCSO0 Partial 106/53 RU -
Mode 55 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 157 5785 MCSO0 Full RU -
Mode 56 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 165 5825 MCSO0 Full RU -
Mode 57 | U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 165 5825 MCSO0 Partial 26/8 RU -
Mode 58 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 165 5825 MCSO Partial 52/40 RU -
Mode 59 U-NII-3 | 5.725-5.85 3+4 802.11be EHT20 165 5825 MCSO Partial 106/54 RU -
Mode 60 U-NII-3 | 5.725-5.85 3+4 802.11be EHT40 151 5755 MCSO0 Full RU -
Mode 61 | U-NII-3 | 5.725-5.85 3+4 802.11be EHT40 159 5795 MCSO0 Full RU -
Mode 62 U-NII-3 | 5.725-5.85 3+4 802.11be EHT80 155 5775 MCSO Full RU -
TEL : 886-3-327-0868 Page Number :C2-1 of 61
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C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Band
802.11a 149 562929  56.84 68.20 | -11.36 V | Peak Pass ; Edge
48
802.11a 149 | 11490.00 45.80 54.00 -8.20 \% Avg. Pass - Harmonic
Band
802.11a 157  5937.13  56.05 6820 | -1215 H  Peak Pass - Edge
49
802.11a 157 | 11570.00 45.48 54.00 -8.52 \% Avg. Pass - Harmonic
Band
802.11a 165 593950  57.05 6820 | -11.15 H  Peak Pass - Edge
50
802.11a 165 @ 11650.00 41.92 54.00 -12.08 \% Avg. Pass - Harmonic
802.11be EHT20 149 5601.89  56.14 6820 | -1206 V  Peak Pass Full RU Eg‘gg
51
802.11be EHT20 149 11490.00  45.34 54.00 866 V| Avg. Pass FulRU  Harmonic
802.11be EHT20 149 5604.35  54.49 6820 | -1371 V  Peak Pass Part;sbzel 0 Eggg
52
802.11be EHT20 149 . . . - - . - Pa"gbzel 0| Harmonic
802.11be EHT20 149 5626.97 54.83 68.20 | -1337 V | Peak Pass Partial Band
: : : : : 52/37 RU Edge
53
Partial .
802.11be EHT20 | 149 - - - - - - - 52/37 RU Harmonic
802.11be EHT20 149 5638.86  55.32 6820 | -1288 V  Peak Pass Partial Band
) ) ) ) ) 106/53 RU Edge
54
Partial .
802.11be EHT20 | 149 - - - - - - - 106/53 RU Harmonic
802.11be EHT20 157 5924.43 56.80 68.62 -11.82 V| Peak Pass Full RU Eggg
55
802.11be EHT20 157 @ 17355.00  49.75 68.20 | -1845 H | Peak Pass FulRU  Harmonic
TEL : 886-3-327-0868 Page Number C2- 2 of 61
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